
 

 
 

GHD | 1545 Iyannough Road Hyannis MA 02601 USA | 11217251 | January 2021 

WPCF Evaluation and 

Fiscal Sustainability  

Plan with A Preliminary 

Engineering Report for  

Denitrification Filters and 

Odor Control 
 
Town of Wareham, MA 

 

Draft for Review  
This document is in draft form. A final version of 
this document may differ from this draft. As 
such, the contents of this draft document shall 
not be relied upon. GHD disclaims any 
responsibility or liability arising from decisions 
made based on this draft document. 

 



 
 
 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page ES-i 
[...]
Table 3.2 Performance Assessment ............................................................................................... 10 

Table 3.3 CoF Guidelines ................................................................................................................ 11 

Table 3.4 Risk Assessment Matrix .................................................................................................. 11 

Table 4.1 Preliminary Treatment Design Criteria ............................................................................ 13 

Table 4.2 Preliminary Treatment Recommendations ...................................................................... 14 

Table 4.3 Equalization Basins ......................................................................................................... 15 

Table 4.4 Preliminary Treatment Recommendations ...................................................................... 15 

Table 4.5 Anoxic Tanks ................................................................................................................... 16 

Table 4.6 Anoxic Tank Mixers ......................................................................................................... 16 

Table 4.7 Aeration Tank Recommendations ................................................................................... 17 

Table 4.8 Aeration Tanks ................................................................................................................ 17 

Table 4.9 Aeration Tank Recommendations ................................................................................... 18 

Table 4.10 Secondary Clarifiers ........................................................................................................ 19 

Table 4.11 Denitrification Filter Recommendations ........................................................................... 23 

Table 4.12  Deep Bed Filters ................................................................................................................ 23 

Table 4.13 Design Capacity for Filtration and Secondary Treatment ............................................... 24 

Table 4.14 Denitrification Filter Recommendations ........................................................................... 24 

Table 4.15 Ultraviolet (UV) Disinfection System ............................................................................... 25 

Table 4.16 UV Disinfection Recommendations ................................................................................. 25 

Table 4.17 Septage Receiving System Design Data ........................................................................ 26 

Table 4.18 Septage Equalization System Design Data ..................................................................... 27 

Table 4.19 Septage Receiving Recommendations ........................................................................... 28 

Table 4.20 Gravity Belt Thickener Design Data ................................................................................ 28 

Table 4.21 Sludge Processing Recommendations ........................................................................... 30 

Table 4.22 Plant Water Skid .............................................................................................................. 30 

Table 4.23 Septage Receiving Recommendations ........................................................................... 31 

Table 4.24 Septage Receiving Recommendations ........................................................................... 33 



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page v 

Table 4.25 Criticality Matrix ............................................................................................................... 33 

Table 5.1 Summary of Sustainable Design Considerations ............................................................ 38 

Table 6.1 Fiscal Sustainability ......................................................................................................... 39 

Table 6.2 Critical Upgrades ............................................................................................................. 49 

Table 7.1 Design Capacity of Denitrification Filters ......................................................................... 51 

Table 7.2 Conceptual Level Engineer’s Opinion of Probable Costs ............................................... 52 

Table 7.3 Engineer’s Opinion of Conceptual Level Costs for Equalization Basin ........................... 53 

Table 8.1 Incremental Capacity Upgrades ...................................................................................... 56 

 

Appendix Index 

Appendix A Draft Memorandum of Capacity at the Wareham Water Pollution Control Facility 

Appendix B November 17, 2020 Town Meeting Minutes 

Appendix C December 3, 2020 Town Meeting Minutes 

Appendix D Basis of Design Memorandum for Denitrification Filter Addition 

Appendix E Basis of Design Memorandum for Equalization Basin Odor Control 



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 1 

1. Introduction 

1.1 Purpose 

The purpose of this report is to provide the Town of Wareham with an evaluation of their current 

Water Pollution Control Facility (WPCF) and recommend improvements to the facility. The report 

can be used as a Fiscal Sustainability Plan to help the Town plan for the future, and can also 

provide background and support for future projects.  

1.2 Scope 

The scope of this report is summarized below: 

• Review of background information and data for the facility. 

• Evaluation of liquid treatment processes. 

• Evaluation of solid treatment processes. 

• Recommended improvements to the facility. 

• An engineer’s opinion of probable costs for the recommended improvements. 

In addition, the report was summarized in a fiscal sustainability format to assist the Town in pursuing 

SRF funding through the MassDEP.  

Finally, a preliminary engineering report was developed as one of the final chapters for two 

processes that are currently under design—Equalization Basin 5 and additional denitrification filters. 

1.3 Limitations 

This project is intended to be an evaluation of the existing and future needs of the WPCF. Drawings 

and engineer’s opinion of probable costs are intended to be for evaluation purposes. Products from 

this evaluation should be considered conceptual and do not represent either a preliminary or final 

design.  

1.4 References and Guidelines 

The following design guidelines and standards have been adopted for this project: 

• TR-16 Guides for the Design of Wastewater Treatment Works, prepared by the New England 

Interstate Water Pollution Control Commission, 2011 Edition Revised in 2016 

• Water Environment Federation; “Design of Municipal Wastewater Treatment Plants”; WEF 

Manual of Practice No 8; Fifth Edition; 2010 

• Tchobanoglous, George; Burton, L. Franklin; Stensel, H. David; “Wastewater Engineering: 

Treatment and Reuse”; Metcalf and Eddy, Inc.; Fifth Edition; 2014 



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 2 

1.5 Summary of Other Projects or Reports  

• Equalization Basin Peak Storage Capacity Methodology Memorandum; prepared by GHD; 

February 2019. 

• Modifications to Increase Influent Equalization Capacity; prepared by GHD; April 2019. 

• Final Memorandum and Equalization Basin Recommendations; prepared by GHD; June 

2019. 

• Final Memorandum and Equalization Basin Recommendations: Supplemental Memo. 

prepared by GHD; August 2019.  

• Memorandum of Capacity at the Wareham Water Pollution Control Facility; prepared by 

GHD; September 2020. 

• Wareham WPCF Expansion Memorandum. Southeast New England Program (SNEP); 

prepared by GHD; September 2020. 

  



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 3 

2. Existing Facility and Data 

2.1 Existing Wareham Facility 

The existing Wareham WPCF is a 1.56 mgd average daily flow (ADF) facility that provides treatment 

for the Town of Wareham and a portion of the Town of Bourne. The facility was first put in service in 

1972. It was then upgraded in 1979, 1989, and 2005. The WPCF is located at 6 Tony’s Lane, 

Wareham, MA. An aerial photograph of the facility is shown in Figure 2.1. 

 

Figure 2.1 Existing Wareham WPCF Aerial 

The existing secondary process is a Modified Ludzack-Ettinger (MLE) system consisting of two 

anoxic tanks and three aerobic tanks. The existing major processes and equipment are listed in 

Table 2.1. 

Anoxic 
Tanks 

Aeration 
Tanks 

Equalization 
Basins 

Clarifiers 

Filters 

Headworks 

Administrative 
Building 

Outfall 

UV 
Disinfection 

Dewatering 
Building 

Operations 
Building 

Sludge 
Storage 
Tanks 

Dewatering 
Biofilter 

Odor 
Control 

Biofilters 

Wareham 
River 



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 4 

Table 2.1 Major Processes and Equipment 

Process Number of Units 

Influent Screen 1 

Grit Tank 1 

Anoxic Tanks 2 

Aerobic Tanks 3 

Secondary Clarifiers 3 

Downflow Denitrification Filters1 3 

Ultraviolet Radiation Modules 12 

Equalization Basins2 2 

Notes: 

1. Three additional denitrification filters are under design. 

2. Two additional equalization basins are under construction. 

2.1.1 Design Influent Flows 

The existing WPCF is designed to treat the influent flows outlined in Table 2.2. 

Table 2.2 Current Influent Design Flows from the Operations and Maintenance 

Manual  

Parameter Influent Flow 
(mgd) 

Average Day – Permit Effluent Limit 1.56 

Average Day – Design Treatment Capacity 2.00 

Maximum Day 3.48 

Peak Hour 5.39 

The National Pollutant Discharge Elimination System (NPDES) permit effluent discharge limit for the 

WPCF is 1.56 mgd average day. The system is designed so that the secondary process can treat a 

peak of 2.00 mgd, with all additional influent being diverted to equalization basins until there is 

capacity to treat it.  

2.1.2 Existing Effluent Limits 

The Wareham WPCF discharges its effluent into the Agawam River. The effluent limits outlined in 

the NPDES permit are described in Table 2.3.  

Table 2.3 Existing Effluent Limits 

Effluent Characteristic Effluent Limit Limit Time Period 

Flow 1.56 mgd Average Monthly 

BOD5 10 mg/l Average Monthly 

TSS 10 mg/l Average Monthly 

pH Range 6.5 to 8.5 Daily 

Fecal Coliform 14 cfu per 100 ml Average Monthly 

Enterococci 35 cfu per 100 ml Average Monthly 

Total Nitrogen (April 1 – October 31) 4 mg/l Average Monthly 



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 5 

Effluent Characteristic Effluent Limit Limit Time Period 

Total Nitrogen (November 1 – March 31) Report Average Monthly 

Total Phosphorus (April 1 – October 31) 0.2 mg/l Average Monthly 

Total Phosphorus (November 1 – March 31) Report Average Monthly 

Total Copper Report Average Monthly 

Ammonia-Nitrogen Report Average Monthly 

2.2 Analysis of flow data 

The existing and projected flows at the facility were analyzed in the Memorandum of Capacity at the 

Wareham Water Pollution Control Facility, which is included in Appendix A. The WPCF has been 

experiencing a trend of increasing influent flows in the past years. The following figure shows the 

rolling 30-day average influent flow rate for 2017 through 2019. 

 

Notes: 

1. The red horizontal line shows the 1.56 mgd permitted effluent discharge rate. 

2. While the chart seems to show that the plant did not exceed its capacity and require discharges during 

spring 2018, the plant did need to discharge flow because there where consecutive days where the 

capacity was exceeded but the average 30-day flow was still under the permitted flow. 

Figure 2.2 Average 30-Day Rolling Flow for January 2017 through December 

2019 

In the last three years (2017 through 2019) the influent flows have not exceeded the permit on a 

rolling annual basis. In the month of December 2019, the average influent flow rate was 1.82 mgd. 

This flow exceeded the monthly reporting value of 1.56 mgd and a letter was sent from the WPCF to 

the State notifying them.  

The maximum average rolling 365-day influent rate from the past three years was 1.18 mgd in 2019. 

This flow represents 76 percent of the permitted discharge rate. When the 365-day rolling average of 

0.0

0.2

0.4

0.6

0.8

1.0

1.2

1.4

1.6

1.8

2.0

Aug-16 Mar-17 Sep-17 Apr-18 Oct-18 May-19 Dec-19 Jun-20

In
fl

u
en

t 
Fl

o
w

 (
m

gd
)

Date (Mon-YY)



 

Draft Document – For Discussion Only – Final Version May Differ From Draft 

GHD | WPCF Plant Evaluation and Fiscal Sustainability Report | 11217251 | Page 6 

the flow exceeds 80% of the permitted discharge rate, the NPDES permit requires an action plan to 

be submitted to the MassDEP. This action plan must be submitted to the MassDEP by March 31 of 

the calendar year following the 80% exceedance. This action plan must detail further flow increases 

and how the WPCF will maintain compliance with the permit’s effluent load and flow limits.  

While the flow to the facility has remained below the discharge permit limit, the flow memo 

determined two main problems with the flows to the facility—the peak influent flow rates and the 

committed future flows.  

In the last few years, the facility has had multiple instances where the peak influent flows have 

exceeded both the secondary treatment capacity and storage volume of the existing equalization 

basins, leading to a non-permitted diversion of flow. The facility is currently constructing two 

additional equalization basins to help contain flow during peak influent flows. The additional 

equalization basins (Basin 3 and 4) are expected to be completed in the summer of 2021. 

The Town has committed to allowing for future increases in flow from a number of parcels. Although 

these flows are not depicted in current (2020) flow data they need to be accounted for when 

planning for future flows and in analyzing the permit. The committed flows were presented at the 

Board of Selectmen presentation on February 11, 2020. When the committed future flows are added 

to the average annual influent flow rate for 2019, the influent flow rate would increase to 1.45 mgd. 

The flow rate of 1.45 MGD represents 93% of the permitted effluent discharge rate. This flow 

exceeds the 80% threshold, triggering a plan of action to be submitted to the MassDEP.   

In addition to the facility’s committed flows, the Town of Wareham has also allowed a new 

development, A.D. Makepeace, to connect to the sewer collection system. A.D. Makepeace has 

been allowed to contribute their full buildout flow through the Town’s existing sewer connections. 

A.D. Makepeace has indicated that their future flows will likely be an additional 500,000 gpd. The 

timeline for when the A.D. Makepeace flow would be added is not definite. However, the addition of 

this flow to the Town’s existing committed flows would be a total flow of 1.95 mgd. Influent flows of 

1.95 mgd would exceed the WPCF’s discharge limit and put the facility at 98% of its design 

maximum flow capacity.  

2.2.1 Future Flows 

The Town has an existing Comprehensive Wastewater Management Plan (CWMP) that is nearly 20 

years old. A CWMP update was commissioned but has not yet been completed. A CWMP report is 

the manner in which future flows are estimated. This report needs to be completed so that planning 

can commence to accommodate future flows which have been committed beyond the permitted 